Oak Orchard Wastewater Treatment Plant
Minor Facility Registration Application

Prepared for
Onondaga County Department of Water Environment Protection (OCDWEP)
October 10, 2025

FINAL

| Brown .o :
Caldwell

5795 Widewaters Parkway, Suite 2A

Dewitt, NY, 13214
T: 315.401.3640



Table of Contents

TS A 1= o 1= iii
IS o) Y o] 0T (A= Ao SRR iv
1. Introduction and Facility DESCIIPLION ...cuiieeeiiieiiiei et e e e 1-1
I R o 0 o0 1Yo B = (o 1= Tox RO 1-1
1.1.1  Municipal Wastewater Treatment TraiN....ccccccccveeeeeeeeececrerreee e s eeesnnreeee e s e e esnnnnns 1-2

1.1.2  Industrial TreatMent Train .ot e s e e e e e 1-4

B (Y (U] F= ) (0] Y R =Y/ = 2SS 2-1
B2 R =Y 0 0 = SRR 2-1

2.2 Attainment Status and Ozone TranSPOrt REGION ........oocceerieerrieeeeiee e e seeens 2-1

2.3 New Source Review and Facility ClassSifiCation........cccuveciieeeeciiee e 2-1
2.3.1  Source DetermiNation ..ottt 2-1

2.3.2  FaCility ClasSifiCatiON .....cuicceeeieeeiereeeier e e e e e e e sne e e e nnneas 2-2

2.4 EMISSION CalCUIBTIONS ...eeeiieiiiiee ettt st s e s sae e s e s se e e s re e s nn e s eanee s 2-2
241  COMBDUSTION DEVICES...ciiieiiiiiiieiieeiieestee e site s sre e st e s s sse e e e e sse e e e s se e s e e e sneeenns 2-3

2.4.2  Wastewater TrealmMeENT. ... 2-5

2.4.3 Greenhouse Gas Emissions EStMAeS ....c.uviieeriieeiriiee et 2-5

2.4.4  EmMIisSIioNs EStIMate SUMMAIY ...eeeiiieiee et 2-5

I T Vo1 o] Tor= o] (=38 Y =W ] F= X 4T 1R 3-1
3.1  Applicable State REGUIATIONS .....coiiiieiee et e e e s e nn e s eennn s 31

3.2 6 CRR-NY 211.1 Air Pollution Prohibited .......ccccceeiiieinieneie et 3-1
3.2.1 6 CRR-NY 211.2 Visible Emission Standards......c.ccccccvrerveereenieenesseeeseseeee e 3-1

3.2.2 6 CRR-NY 212 Process OPEratiONS ......ccccivurrreeeeeieiiiinrreeeeseessssssseeeesseessssssssesesssenns 31

3.2.3 6 CRR-NY 227-1 Stationary Combustion Installations.......cccccccecveecieeeecieeesccnneen. 3-3

3.2.4 6 CRR-NY 231.12 Air Quality Impact ANAIYSIS.....cccecceerrriieereeiieeeeeseee e 3-3

3.2.5 6 CRR-NY 257 Air Quality STandards .......ccccceeeiuierieiiiee e 34

3.2.6 Climate Leadership and Community Protection Act (CLCPA) .....ccceevieeeecieeeeecnneen. 34

3.3  Applicable Federal REQUINEMENTS......ciii et 3-5
3.3.1  NSPS (40 CFR PArt B0) ....cccccueirierrrieerireeesitesseeessseessseesssesssseessseessseessssesssssessssessnns 3-5

3.3.2  NESHAPS (40 CFR PArt BL)....cccceierieirieeisiiesseeessseessseessseesssessseesssessseessssessnsessnns 3-5

3.3.3 NESHAPs for Source Categories (40 CFR Part 63) .....ccccccceereeieeeninceeeeeseee e 3-6

3.3.4 Chemical Accident Prevention Provisions (40 CFR Part 68) ......ccccceeeeecvvvreeeneeenn. 3-6

3.3.5 Mandatory GHG Reporting (40 CFR Part 98 and 6 NYCRR 253).....ccccccccveerenneen. 3-7

4, SUMMAIY @NA REQUESTS ...eeiiiiiiiiieeiee ettt e s st e e st e s s e e e s sse e e e e s s et e e e neeeesenaeessnasseesennnnnenaan 4-1
AppendiX A: ProCeSsS FIOW DI@BlramMS ....cuu i ueiirieieeereeieesssseeesssssseesssssseesssssseesssssseeessssseeessssseessssssneessssnnes A1
Appendix B: Registration Form and Emissions CalculationsS.........ccceeeeeiiieeeccieee e B-1
Appendix C: Toxchem MOdeliNg REPOI .......oiii et e e e s e e e s e e e e s e eanneas C1

Brown - Caldwell :




Oak Orchard Wastewater Treatment Plant Minor Facility Registration Application Table of Contents

Appendix D: Air Dispersion Modeling ProtOCO! .....cuuueieiieeer ettt D-1
List of Tables

Table 1-1. Oak Orchard Municipal Treatment Plant Source INVENTOrY ......ccuvecceeviecieeneeeee e 1-3
Table 1-2. Industrial Wastewater Treatment Plant Source INVENTOrY.....cuuevveieeniecieer e 1-4
Table 2-1. Permit Classification Thresholds in TONS PEr YEAI.....uuiieeeeieecciirrrieeeeeeeeesnnreeeeeseeeessnsneeeees 2-2
Table 2-2. EMISSIONS SOUICES ...ueiiiiiiiieeiaieeeteessseesseesssseeassesssseesssessseessaseesaseessnsessseessssessaseesassessasessnn 2-3
Table 2-3. Digester Gas ProdUCTION .....ccui ittt e e e e e ne e e e e sne e e s e nann e e s e ennneas 2-5
Table 2-4. Summary of Emissions EStimate TabIES ....coueiiiieieieieeee et 2-6
Table 3-1. Significant ProjeCt TNIreSNOIAS........co i 3-3

Brown - Caldwell :




Oak Orchard Wastewater Treatment Plant Minor Facility Registration Application Table of Contents

List of Abbreviations

AGC Annual guidance concentration OCDWEP Onondaga County Department of Water
ASF Air State Facility Permit Environment Protection

BACT Best Available Control Technology OSHA Ocoupational Safety and Health
CJWG Climate Justice Working Group OTR 0zone Transport Region

CLCPA g:ﬁ:;;;:aiifrship and Community PBT Persistent, bioaccumulative, or toxic
co Carbon monoxide PM Particulate Matter

COs Carbon dioxide POTW Publicly owned treatment works
CO2e Carbon dioxide equivalent ppm Parts per million

CRR-NY New York Codes, Rules and Regulations PSD Prevention of Significant Deterioration
DAR Department of Air Resources PTE Potential to emit

DAC Disadvantaged community PSL Primary sludge

ER Environmental rating RMP Risk Management Plan

ERP Emission rate potential scfm Standard cubic feet per minute

FAB Fabrication SGC Short-term guidance concentration
GHG Greenhouse Gas S0z Sulfur dioxide

HAP Hazardous Air Pollutant TAC Toxic air contaminant

HTAC High Toxicity Air Contaminant TIA Toxic Impact Assessment

ITT Industrial wastewater treatment train w Ultraviolet light

b pound VOC Volatile organic compounds

IWWTP Industrial Wastewater Treatment Plant WRF Water reclamation facility

MBR Membrane bioreactor WAS Waste activated sludge

MMBtu/hr  Million British thermal units per hour WWTP Wastewater treatment plant

MGD Million gallons per day

MMSCF Million standard cubic feet

MOPO Maintenance of plant operations

MTT Municipal wastewater treatment train

MWe Megawatts of electricity

NAAQS National Ambient Air Quality Standard

NESHAP National Emission Standards for
Hazardous Air Pollutants

NSPS New Source Performance Standard
NSR New Source Review

N20 Nitrous oxide

NOx Oxides of nitrogen

NYSDEC New York State Department of
Environmental Conservation

OOWWTP Oak Orchard Wastewater Treatment
Plant

Brownw Caldwell

iv



Introduction and Facility
Description

Brown and Caldwell is submitting this Minor Facility Registration Application on behalf of the
Onondaga County Department of Water Environment Protection (OCDWEP) for expanded operations
at the Oak Orchard Wastewater Treatment Plant (OOWWTP or plant) located at 4200 Oak Orchard
Road in Clay, New York (Facility).

OCDWEP owns and operates the OOWWTP which was constructed in 1981 and has a design flow of
10 million gallons per day (MGD). The plant provides advanced secondary treatment of wastewater
using an activated sludge process. OOWWTP’s emissions are regulated by Air Facility Certificate ID
No. 7-3124-00018/02000 (OOWWTP Registration) that includes sources of odor and associated
odor controls.

1.1 Proposed Project
The Proposed Project includes the following two components.

First, OCDWEP is proposing to upgrade and expand the existing municipal wastewater treatment
train (MTT) to accommodate flow from planned growth in the service area while replacing aging
equipment to create an operator-friendly, energy-efficient facility. The OOWWTP Upgrade and
Biosolids Facility project is part of the larger OOWWTP Expansion Program to expand and improve the
MTT, provide regional solids processing, and generate recycled water for industrial users.

Second, OCDWEP is proposing to construct and operate an industrial wastewater treatment train
(ITT) to be co-located at the OOWWTP site to accept industrial process wastewater from the proposed
Micron Technology, Inc. (Micron) facility. Micron is planning to construct a semiconductor
manufacturing campus in the Town of Clay, New York, at the White Pine Commerce Park. The
campus will include a total of four fabrication facilities: FAB1, FAB2, FAB3, and FAB4, to be built in
two phases. FAB1 and FAB2 will be constructed in Phase 1, while FAB3 and FAB4 will be constructed
in Phase 2. The Micron Campus will be constructed over an approximate 15-year period (2026-
2041). FAB1 through FAB4 are expected to be fully constructed and operational by Q2 2028, Q4
2030, Q4 2035, and Q3 2041, respectively.

The scope of this Minor Facility Registration application is for an initial permitting action for
construction activities over the next 10 years including MTT upgrades and the ITT construction to
receive industrial wastewater discharges from Micron’s first phase. Process flow diagrams for the
proposed MTT and ITT upgrades are included in Appendix A.

A Minor Facility Registration Form is included in Appendix B.

Note: ITT modifications to accommodate Phase 2 (i.e., Fabs 3 and 4) and associated emissions will
occur outside the initial ten-year window and will therefore be addressed within subsequent, future
permitting actions and are not included in this Project.

Brown - Caldwell :

1-1



Oak Orchard Wastewater Treatment Plant Minor Facility Registration Application Section 1

1.1.1 Municipal Wastewater Treatment Train

OCDWEP is increasing the MTT capacity to accommodate additional sanitary wastewater volume and
adding water reclamation facilities to provide recycled water, as requested by Micron. Recycled water
for ultrapure water makeup may be provided to Micron as early as August 2029. The existing MTT
unit processes will remain operational through late 2030.

The existing MTT generates primary sludge (PSL) from the primary clarifiers and waste activated
sludge (WAS) from the secondary clarifiers. The PSL and WAS are combined and sent to two gravity
thickeners. Thickened sludge is trucked to the Metropolitan Syracuse Wastewater Treatment Plant.
Supernatant from the gravity thickeners is returned to the head of the MTT. This operating scenario
will continue until the proposed biosolids upgrade is constructed onsite and attains operational
status, currently projected to for late 2033.

The proposed upgrades to MTT will be completed in two stages; the liquid train will be upgraded first,
followed by the solids treatment process approximately 3 - 4 years later. The maintenance of plant
operations (MOPO) project (described below) will be downstream from the existing treatment
process, with the exception that discharge from the MOPO will continue to be conveyed through the
existing chlorination/dechlorination facility until the new liquid train is built.

The following describes upgrades to MTT in more detail.

MOPO Project

The MOPO project (downstream from the existing treatment facility) will be constructed to operate in
early 2028 including tankage configured as a moving bed bioreactor. The MOPO will replace
treatment currently provided by the OOWWTP lagoons and provide winter nitrification to allow for
water reclamation. The MOPO project is needed for the following reasons:

1. To treat increased flow from Micron construction and startup flows and expected residential
and commercial growth prior to completion of the OOWWTP Liquid train and solids handling
upgrades.

2. To meet required influent water quality parameters for the reuse facility and to maintain
permit compliance in wet weather operating mode once the lagoons have been removed
from service.

Liquid Train

Liquid train upgrades to meet the future flow and water quality effluent requirements, as well as
modifications to the existing processes include the following;:

1. A complete overhaul of the headworks facility to upgrade and expand coarse screening and grit
removal with a more automated system including screenings handling.

2. Addition of two new primary clarifiers that match the four existing units.

3. Replacement of the high purity oxygen activated sludge secondary process with a membrane
bioreactor (MBR) secondary treatment process. New fine screens to screen the primary clarifier
effluent (upstream of the bioreactors) to protect the membranes.

4. Replacement of the existing chlorination and dechlorination disinfection system with closed
vessel ultraviolet light (UV) disinfection.

5. Odor control for the new headworks and primary clarifier weir and effluent channels.
6. New ancillary equipment, chemical storage, flow distribution, and blower and electrical buildings.
7. New administration building.

Brown - Caldwell :

1-2



Oak Orchard Wastewater Treatment Plant Minor Facility Registration Application Section 1

8. New water reuse facility with ultra filtration and reverse osmosis (initially until the MTT liquid
train is upgraded).

Biosolids Treatment

The proposed Biosolids Facility includes:
1. Demolition of the existing gravity thickeners.

2. High-strength waste receiving station.

3. Municipal solids receiving station.

4. Blend tanks for high-strength waste and trucked-in municipal solids.

5. Gravity thickeners for PSL.

6. In-line sludge screening units for PSL.

7. Gravity belt thickeners for WAS, located in the new Thickening/Dewatering Building.
8. Three anaerobic digesters, digested sludge storage tank, and digester heating system.
9. Dewatering centrifuges located in the new thickening/dewatering building.

10. Sludge dryer located in a proposed dryer building.

11. Biogas storage, biogas conditioning, and waste gas flare.

12. Odor control for new thickening/dewatering and dryer buildings.

13. Return pump station.

14. New ancillary equipment, chemical feed systems, chemical storage, and electrical

rooms/buildings.

Table 1-1 summarizes the proposed emissions sources, whether the source’s emissions is directed
to odor control, type of pollutants emitted from the Source, and if the Source is Trivial or Exempt.
Trivial sources are identified in 6 CRR-NY 201-3.3. Exempt sources are identified in 6 CRR-NY 201-
3.2. A conceptual site plan is presented in Error! Reference source not found.C-101 in Attachment A.
Emissions calculations are addressed in Section 2.4.

Table 1-1. 0ak Orchard Municipal Treatment Plant Source Inventory

Source Directed to Odor Control? | Pollutants Emitted Trivial or Exempt?
MOPO Project No Negligible No
Headworks, primary clarifier effluent weir/effluent channels Yes Odorous Compounds No
Primary clarifier No Negligible No
Membrane bioreactor No Negligible No

Sludge thickener Yes Odorous Compounds No

High strength waste receiving and handling Yes Odorous Compounds No
Digesters

Max Week: 235 scfm

No NA No
Instantaneous Peak: 305 scfm
Annual Average: 180 scfm
Natural gas / biogas boilers (3) No Criteria, Hazardous No
2 Duty, 1 standby Air Pollutant (HAP)
5 MMBtu/hr each
Flare (305 scfm estimated name plate capacity) No Criteria, HAP, TAC No
1
Brown o Caldwell :

1-3



Oak Orchard Wastewater Treatment Plant Minor Facility Registration Application Section 1

Table 1-1. 0ak Orchard Municipal Treatment Plant Source Inventory

Source Directed to Odor Control? | Pollutants Emitted Trivial or Exempt?
NG/DG Sludge Dryer 7,300 wet Ib/hr No Criteria, HAP No
Natural gas-fired roof top heating and cooling units No Criteria, HAP Yes, 201-3.2(c)(1)(i)

1.1.2 Industrial Treatment Train

The ITT component of Phase 1 will ultimately consist of a 16.5 MGD industrial wastewater treatment
facility, 2-4 MGD advanced treatment water reuse facility, solids handling facilities, and a river outfall
to be combined with OOWWTP’s existing outfall. The ITT will be designed and built to primarily treat
industrial wastewater from the proposed Micron facility as well as other industries that could be
located at the White Pines Industrial Park adjacent to the Micron-Campus. Note: The Part 212
compliance evaluation will be updated prior to introducing industrial process wastewater from
additional industrial dischargers.

Incoming industrial wastewater from Micron will flow through the following unit processes in
sequence, as summarized Figure D-1 (included in Attachment A): Equalization, screens, biological
treatment (anoxic and aerobic reactors), MBR, and UV disinfection. During anoxic treatment, the
nitrates in the wastewater will be denitrified. The effluent from the anoxic tank will flow by gravity to